


Item Sub Parts_No. Description Portuguese Description English Qty
1 324820-1 FIXADOR DA FERRAMENTA TOOL HOLDER 1
2 324942-7 PORTA FERRAMENTA TOOL RETAINER 1
3 266010-9 PARAFUSO ALLEN M8X30 HEX. SOCKET HEAD BOLT M8X30 6
4 233309-7 MOLA DE COMPRESSÃO 16 COMPRESSION SPRING 16 1
5 324135-6 LUVA DE RETENÇÃO RETAINER SLEEVE 1
6 262137-3 ANEL URETANO 49                         URETHANE RING 49 1
7 213388-1 ANEL O' RING 24                         O RING 24 1
8 324821-9 GUIA DA FERRAMENTA                          SEAL HOLDER 1
9 324824-3 BUCHA DESLIZADORA                       IDLER 1

10 262536-9 BUCHA DE BORRACHA 64 RUBBER SLEEVE 64 1
11 267146-7 ARRUELA LISA 58 FLAT WASHER 58 1
12 262068-6 ANEL DE BORRACHA 59 URETHANE RING 59 1
13 324832-4 BIELA                                   CONNECTING ROD 1
14 318193-2 PISTÃO         PISTON 1
15 256238-7 PINO 12 PIN 12 1
16 213494-2 ANEL Y`RING 34                          Y RING 34 1
17 324822-7 BATEDOR                                 HAMMER 1
18 213701-3 ANEL O`RING 65                          O RING 65 1
19 318190-8 CILINDRO                                BARREL 1
20 266011-7 PARAFUSO ALLEN M8X35 HEX. SOCKET HEAD BOLT M8X35 4
21 273518-6 PUNHO 37 GRIP 37 1
22 252005-8 PORCA SEXTAVADA M8-13 HEX. NUT M8-13 1
23 252005-8 PORCA SEXTAVADA M8-13 HEX. NUT M8-13 2
24 345474-1 ABRAÇADEIRA DO CABO HANDLE CLAMP 1
25 345473-3 PUNHO LATERAL SIDE HANDLE 1
26 922431-2 PARAFUSO ALLEN M8X20 HEX. SOCKET HEAD BOLT M8X20 2
27 252005-8 PORCA SEXTAVADA M8-13 HEX. NUT M8-13 1
28 257260-7 ANEL 17 RING 17 1
29 233933-6 ANEL MOLA 15 RING SPRING 15 1
30 241870-0 VENTOINHA 80 FAN 80 1
31 517771-7 ROTOR COMPLETO - 110V                      ARMATURE ASS'Y 115V 1

D10 INC. 30,32,33
31 517773-3 ROTOR COMPLETO - 220V                      ARMATURE ASS'Y 220V 1

D10 INC. 30,32,33
32 267024-1 ARRUELA LISA 12 FLAT WASHER 12 1
33 211106-1 ROLAMENTO DE ESFERA 6201LLB BALL BEARING 6201LLB 1
34 418790-5 GUIA DA VENTOINHA BAFFLE PLATE 1
35 265345-5 PARAFUSO SEXTAVADO M5X60 HEX. BOLT M5X60 2
36 526141-9 ESTATOR - 110V                   FIELD ASS'Y 115V 1

D10 INC. 70
36 526143-5 ESTATOR - 220V FIELD ASS'Y 220V 1

D10 INC. 70
37 256111-1 PINO 6 PIN 6 1
38 442139-7 SELO FIXO HOLDER SEAL 1
39 158388-3 FILTRO COMPLETO FELT COMPLETE 1
40 922116-0 PARAFUSO ALLEN M4X12                    HEX. SOCKET HEAD BOLT M4X12 4
41 424053-9 VEDADOR DE OLEO C                       SEAL RING C 1
42 158538-0 TAMPA DO TANQUE DE ÓLEO                 OIL TANK COVER COMPLETE 1
43 265903-7 PARAFUSO ALLEN M5X12 HEX. SOCKET HEAD BOLT M5X12 4
44 242502-2 INDICADOR DE ÓLEO OIL GAUGE 1
45 266167-6 PARAFUSO ALLEN M4X10 HEX. SOCKET HEAD BOLT M4X10 4
46 344975-6 TAMPA DA PLACA FIXADORA HOLDER CAP PLATE 2
47 421034-4 TAMPA DE BORRACHA CAP RUBBER 2
48 643700-5 TAMPA DA ESCOVA DE CARVÃO BRUSH HOLDER CAP 7-18 2
49 191957-7 ESCOVA DE CARVÃO CB-204 A.C. CARBON BRUSH CB-204 1
50 284067-8 TAMPA TRASEIRA REAR COVER 1
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51 265903-7 PARAFUSO ALLEN M5X12 HEX. SOCKET HEAD BOLT M5X12 2
52 266276-1 PARAFUSO ALLEN M10X40 HEX.SOCKET HEAD BOLT M10X40 1
53 331792-3 BUCHA DA MANIVELA                       CRANK SLEEVE 1
54 212263-8 ROLAMENTO DE AGULHA 1820 NEEDLE ROLLER BEARING 1820 1
56 324823-5 EIXO DA MANIVELA                        CRANK SHAFT 1
57 265853-6 PARAFUSO ALLEN M5X18 HEX. SOCKET HEAD BOLT M5X18 4
58 285730-6 RETENTIOR DO ROLAMENTO 65                   BEARING RETAINER 65 1
59 254001-2 CHAVETA MEIA LUA 4 WOODRUFF KEY 4 2
60 158386-7 CAIXA DO MOTOR COMPLETA                    MOTOR HOUSING COMPLETE 1

D10 643713-6 GUIA DA ESCOVA DE CARVAO                       BRUSH HOLDER                                      2
61 864243-6 ETIQUETA DE IDENTIFIÇÃO HM1306              HM1306 NAME PLATE 1
62 424048-2 VEDADOR DE ÓLEO A                       SEAL RING A 1
63 211373-8 ROLAMENTO DE ESFERA 6205LLU BALL BEARING 6205LLU 1
64 257286-9 ANEL 25                                 RING 25 1
65 211281-3 ROLAMENTO DE ESFERA 6203LLU BALL BEARING 6203LLU 1
66 188387-1 PUNHO COMPLETO                             HANDLE SET 1

D10 INC. 89
67 285729-1 RETENTOR DO ROLAMENTO 48                    BEARING RETAINER 48 1
68 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 3
69 265853-6 PARAFUSO ALLEN M5X18 HEX. SOCKET HEAD BOLT M5X18 3
70 681018-6 ARRUELA DE PAPEL PAPER WASHER 2
71 318191-6 CAIXA DA ENGRENAGEM                           GEAR HOUSING 1
72 424049-0 VEDADOR DE ÓLEO B                       SEAL RING B 1
73 226671-7 ENGRENAGEM HELICOIDAL 65                HELICAL GEAR 65 1
74 211211-4 ROLAMENTO DE ESFERA 6302LLB BALL BEARING 6302LLB 1
75 318192-4 TAMPA DA CAIXA DA ENGRENAGEM             GEAR HOUSING COVER 1
76 266304-2 PARAFUSO M6X50 HEX. SOCKET HEAD BOLT M6X50 4
77 211107-9 ROLAMENTO DE ESFERA 6201ZZ BALL BEARING 6201ZZ 1
78 158387-5 ENGRENAGEM HELICOIDAL 37                HELICAL GEAR 37 COMPLETE 1
79 211107-9 ROLAMENTO DE ESFERA 6201ZZ BALL BEARING 6201ZZ 1
80 256111-1 PINO 6 PIN 6 1
81 266304-2 PARAFUSO M6X50 HEX. SOCKET HEAD BOLT M6X50 2
82 941152-7 ARRUELA LISA 6 FLAT WASHER 6 2
83 415805-9 BOTÃO DA TRAVA LOCK BUTTON 1
84 417544-7 ALAVANCA DO INTERRUPTOR SWITCH LEVER 1
85 415806-7 PLACA DE APERTO LOCK PLATE 1
86 651922-3 INTERRUPTOR TG71B SWITCH TG71B 1
87 421778-6 SUPORTE DO INTERRUPTOR SWITCH BOX 1
88 231457-6 MOLA DE COMPRESSÃO 3 COMPRESSION SPRING 3 1
89 188387-1 PUNHO COMPLETO                             HANDLE SET 1
89 D10 INC. 66
90 652014-1 PARAFUSO M4X8 PAN HEAD SCREW M4X8 1
93 265995-6 PARAFUSO AUTO ATARRAXANTE PT4X18 TAPPING SCREW 4X18 2
94 687053-2 PRENDEDOR DO FIO STRAIN RELIEF 1
96 682560-0 PROTETOR DO FIO 10 CORD GUARD 10 1
97 693804-3 CABO ELÉTRICO 1,5X3X2.0                 POWER SUPPLY CORD 1.5-3-2.0 1
98 266158-7 PARAFUSO ALLEN M6X30 HEX. SOCKET HEAD BOLT M6X30 2
99 941152-7 ARRUELA LISA 6 FLAT WASHER 6 2
100 683607-3 TUBO DE POLIÉSTER 8-40                  VARNISHED POLYESTER TUBE 8-40 1
101 213218-6 ANEL O' RING 16                         O RING 16 1
A01 181118-7 ÓLEO LUBRIFICANTE 100CC OIL SUPPLY 100CC 1
A02 781012-9 CHAVE FIXA 23 WRENCH 23 1
A03 798029-5 PONTEIRO 30X410                         BULL POINT 30-410 1
A04 182714-4 MALETA DE AÇO                           STEEL CARRYING CASE 1
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